
 



  



 

 

Treatment of Leachates from Urban Sanitary Landfills through 

Integration of Biological and Photo-Chemical Oxidation Processes 

combining Natural and Artificial Radiation 

Thesis submitted in partial fulfilment of the requirements for the degree of 

Doctor of Philosophy in Environmental Engineering, at the Faculty of 

Engineering, University of Porto 

Tânia Filomena Castro Valente Silva 

Supervisor: Doutor Vítor Jorge Pais Vilar 

Co-Supervisor: Doutor Rui Alfredo da Rocha Boaventura 

LSRE-Laboratory of Separation and Reaction Engineering - Associate Laboratory LSRE-LCM 

Department of Chemical Engineering 

Faculty of Engineering 

University of Porto 

December, 2015 
[...]
Cassano et al. [82] compared several combined/integrated biological AOPs setups for the treatment of a 

medium-age landfill leachate. Setups included a sequencing batch biofilter granular reactor (SBBGR), 

with or without ozone (O3) enhancement, followed or not by solar photo-Fenton (SphF) polishing step. 

All treatment strategies demonstrated to be technically suitable to achieve the target COD values of 160 

and 500 mg/L (disposal into water bodies and sewers, respectively) and the toxicity goals. However, for 

the target COD of 160 mg/L, the combination of SBBGR with SphF was economically more convenient.  

De Torres-Socías et al. [121] suggested a combined treatment line for a particular landfill leachate, 

containing a high organic load (40 g/L as COD and 15 g/L as DOC), consisting of a preliminary 

physico-chemical stage followed by a solar photo-Fenton process and a final conventional bio-treatment. 

The results revealed that this multistage treatment was effective on the reduction of the recalcitrant 

organic content after the conditioning step (17% DOC removal), requiring then a solar photo-treatment 

(1 mmol Fe2+/L) time of 11 hours to generate, after 27% mineralization, a non-toxic and biodegradable 

effluent. 

The combination of photochemical and biological processes reduces the treatment time and the total 

cost, since the required solar collectors area can be significantly reduced. The most suitable conditions 

for the biological treatment are obtained when the phototreatment time is only enough to get a high 

efficiency in the biological treatment. Longer times of phototreatment only will oxidise biologically 

degradable substances, without any benefit. 



Chapter 1 

36 

1.5 Aim of the work and thesis outline 

In the last decades the production of waste increased significantly due to excessive population growth 

and to the changing of their consumption habits. Landfilling is the most used final waste disposal method 

around the world. However, one of the environmental problems associated with the disposal of 

municipal waste in landfills is the generation of leachate, which is a wastewater characterized by high 

concentrations of organic and inorganic contaminants, including humic substances, ammonium nitrogen, 

heavy metals, xenobiotic compounds that need to be removed due to their toxicity and consequent 

impacts on the environment. Besides that, the leachates also present high variability in their quantity and 

quality, along the year, which makes the definition of an efficient treatment line for all situations very 

difficult. 

Due to their cost-effectiveness, biological treatments are usually used to remove biodegradable organic 

compounds. These are effective in the treatment of leachate from young landfills but are ineffective in 

the treatment of stabilized leachate due to the presence of recalcitrant compounds, mainly humic 

substances. Its recalcitrant nature leads to the need for alternative technologies implementation to 

efficiently remove the organic load present in these effluents. AOPs are able to degrade a wide range of 

compounds from stabilized landfill leachates. Despite their high effectiveness, they become quite 

expensive if applied alone. Having in mind that the leachate presents high contents of nitrogen and 

recalcitrant organic matter and aiming at a significant reduction on the leachate treatment cost, the best 

strategy, for leachate remediation, seems to be the integration of biological and chemical oxidation 

processes. 

The main objective of this thesis was to develop and optimize a multistage methodology for the treatment 

of mature landfill leachates, targeting mostly the discharge into water bodies, at comfortable costs. 

Regardless the multistage treatment system used, the treatment strategy always involved an activated 

sludge biological oxidation (ASBO) and a photo-Fenton (PF) reaction. Later, it was also incorporated a 

coagulation/sedimentation stage. All processes were tested at lab and pre-industrial scale units equipped 

with (i) a biological reactor prepared to work under aerobic and anoxic conditions, and (ii) a photoreactor 

equipped with compound parabolic collectors (CPCs) and/or UV-Vis lamps. In order to accomplish the 

main purpose, several partial objectives were addressed: 

i) Leachate characterization along all stages; 

ii) Assessment of the efficiency of each treatment stage, namely: 

a. Biological reactor, under aerobic and anoxic conditions, and its dependence on the main 

nitrification and denitrification variables for nitrogen removal; 



Chapter 1 

37 

b. Photo-Fenton reactor, considering the effect of the main reaction variables and the use of natural 

sunlight and/or artificial radiation; 

c. Coagulation/sedimentation process, for different ferric ion concentration and pH values; 

iii) Evaluation of the efficiency of the combined treatments, concerning the leachate characteristics’ 

variability, availability of solar radiation throughout the year, biodegradability enhancement during 

the photo-oxidation processes, iron reutilization in consecutive oxidation processes and different 

values of pH and settling times during coagulation; 

iv) Economic analysis of the phototreatment step, based on different tests conducted under different 

treatment strategies. 

The present thesis is structured in 10 chapters: 

Chapter 1 corresponds to the present introductory section, wherein the main questions associated with 

the production and remediation of mature leachates from urban sanitary landfills are identified, as well 

as current and potential decontamination methods, complemented with a briefly survey of current 

literature. 

Chapter 2 presents a description of all chemical reagents and experimental setups used, as well as the 

experimental procedures and analytical methods employed.  

In the Chapter 3, a strategy for the treatment of leachates from sanitary landfills after lagooning 

pretreatment, combining solar PF oxidation process with an ASBO, at a near industrial plant, is 

proposed. An extensive physico-chemical characterization of the leachate after lagooning was performed 

over 1-year. The efficiency of the combined treatment is evaluated taking into account the leachate 

characteristics’ variability, availability of solar radiation throughout the year, and different process 

variables, such as the amount of hydrogen peroxide necessary to reach the required COD target value, 

biodegradability enhancement during the photo-oxidation process, iron reutilization in consecutive 

oxidation processes, removal of the acidic sludge resulting from the acidification process and leachate 

temperature/average solar power. The elimination of the remaining organic carbon fraction and nitrogen 

compounds after the pre-oxidation step is also assessed in an ASBO, under aerobic and anoxic 

conditions, considering the composition variability of the photo-treated leachate. Nitrification and 

denitrification reaction rates were also evaluated. 

In the Chapter 4, the efficiency and performance of the (i) PF reaction, concerning sludge removal after 

acidification and the optimum phototreatment time to reach a biodegradable wastewater that can be 

further oxidized in a biological reactor and, (ii) ASBO process, calculating the nitrification and 



Chapter 1 

38 

denitrification reaction rates, alkalinity balance and methanol necessary as external carbon source, is 

evaluated using the plant presented in Chapter 3. Leachate biodegradability enhancement by means of a 

solar-driven PF process was quantified by direct biodegradability tests, as Zahn-Wellens method, and 

indirect measurements as the average oxidation state (AOS), low-molecular-weight carboxylic acids 

content (fast biodegradable character) and humic substances (recalcitrant character) concentration. 

In Chapter 5 a multistage treatment system, at pre-industrial scale, is proposed for the treatment of a 

mature raw landfill leachate, including: (i) an ASBO, under aerobic and anoxic conditions; (ii) a solar 

PF process to enhance the bio-treated leachate biodegradability, with and without sludge removal after 

acidification; and (iii) a final polishing step, with further ASBO. The efficiency of the overall treatment 

process, as well as the efficiency of each treatment stage was assessed. 

Chapter 6 presents the scale-up and cost analysis of a PF process, using solar and/or artificial radiation, 

for the treatment of 100 m3 per day of a sanitary landfill leachate previously oxidized in a biological 

system, taking into account the CPCs (compound parabolic collectors) area and land requirements for 

their installation and/or the number of UV lamps (with 4 kW and 20,000-h of lifetime each), considering 

(i) the average global UV irradiance and insolation, in the specific location of the sanitary landfill, and 

(ii) the amount of UV energy and H2O2 necessary for the PF reaction, in order to achieve target COD 

values of 1000 and 150 mg O2/L, regarding the Portuguese regulations for discharges into sewerage 

systems and water bodies, respectively.  

In the Chapter 7, it is reported the effect of the main PF reaction variables on the treatment of a sanitary 

landfill leachate collected at the outlet of a leachate treatment plant, which includes aerated lagooning 

followed by aerated activated sludge and a final coagulation-flocculation step. The PF experiments were 

performed in a lab-scale CPC photoreactor using artificial solar radiation and the photocatalytic reaction 

rate was determined while varying the total dissolved iron concentration, solution pH, operating 

temperature, type of acid used for acidification and UV irradiance. The role of ferric hydroxides, ferric 

sulphate and ferric chloride species, by taking advantage of ferric speciation diagrams, in the efficiency 

of the PF reaction when applied to leachate oxidation, is also assessed. 

Chapter 8 discloses the effect of the main nitrification and denitrification variables on the nitrogen's 

biological removal via nitrite, from mature leachates, collected after aerobic lagooning, using a 1-L 

lab-scale batch reactor, equipped with a pH, temperature and dissolved oxygen (DO) control system, in 

order to determine the reaction kinetic constants at unchanging conditions. The nitrification reaction rate 

was evaluated while varying the operating temperature, DO concentration interval and solution pH. The 

denitrification kinetic constants and the methanol consumption were calculated for different values of 



Chapter 1 

39 

pH, temperature and amount of added phosphate, using the previously nitrified effluent. The 

characterization of the biological communities was also performed, by a 454-pyrosequencing analysis 

of the 16S rRNA gene.  

In the Chapter 9 a new methodology for the treatment of landfill leachates, after aerobic lagooning, is 

studied, at a scale close to industrial, involving an aerobic biological pre-oxidation by activated sludge, 

a coagulation/sedimentation step and a photo-oxidation process (PF reaction), combining solar and 

artificial radiation. The efficiency of the overall treatment process, as well as the efficiency of each 

treatment stage was assessed. The scale-up and economic assessment of a PF process is also presented, 

assuming the treatment of 100 m3/day of a leachate previously oxidized in a biological and coagulation 

system, in order to achieve COD values below 1000 and 150 mg O2/L, according to the Portuguese 

regulations for discharges into sewerage systems and water bodies, respectively.  

Finally, Chapter 10 is dedicated to the final remarks, where the most relevant results and conclusions 

are reported and some suggestions for future work are proposed. 



Chapter 1 

40 

1.6 References 

[1] D. Hoornweg, P. Bhada-Tata, C. Kennedy, Environment: Waste production must peak this century, Nature, 

502 (2013) 615-617. 

[2] IRAR, Gestão e tratamento de lixiviados produzidos em aterros sanitários de resíduos urbanos”, Instituto 

Regulador de Águas e Resíduos, Relatório IRAR nº3, 2008, pp. 3-43. 

[3] EUROSTAT (2015), Available at 

http://appsso.eurostat.ec.europa.eu/nui/show.do?dataset=env_wasmun&lang=en on 1st July 2015. 

[4] A.D. Read, P. Phillips, G. Robinson, Landfill as a future waste management option in England: the view of 

landfill operators, Resources, conservation and recycling, 20 (1997) 183-205. 

[5] EC (2008), Directive 2008/98/EC of the European Parliament and of the Council of 19 November 2008 on 

waste and repealing certain directives (Waste framework directive), Official Journal of the European Union, 

Available at http://eur-lex.europa.eu/legal-content/EN/TXT/PDF/?uri=CELEX:32008L0098&from=EN 

on 18th July 2015. 

[6] G. Martinho, F. Santana, J. Santos, A. Brandão, I. Santos, Gestão e tratamento de lixiviados produzidos em 

aterros sanitários de resíduos urbanos (Management and treatment of leachate from municipal solid waste 

sanitary landfills), in, DCEA/FCT/UNL. Relatório IRAR, 2008. 

[7] ERSAR, Relatório Anual do Sector de Águas e Resíduos em Portugal, in, Entidade Reguladora dos Serviços 

de Águas e Resíduos, 2010. 

[8] M.A.T. Russo, Avaliação dos processos de transformação de resíduos sólidos urbanos em aterro sanitário, in:  

Civil Engineering, Universidade do Minho, Braga, Portugal, 2006. 

[9] APA, Resíduos Urbanos em 2010, in, Agência Portuguesa do Ambiente, 2011. 

[10] J.Q. Levy, A.J. Cabeças, Resíduos sólidos urbanos – princípios e processos, AEPSA, Lisboa, 2006. 

[11] D. Hermosilla, M. Cortijo, C.P. Huang, Optimizing the treatment of landfill leachate by conventional Fenton 

and photo-Fenton processes, Science of the Total Environment, 407 (2009) 3473-3481. 

[12] G. Tchobanoglous, H. Theisen, S. Vigil, Integrated solid waste management: engineering principles and 

management issues, McGraw-Hill, New York, 1993. 

[13] S.R. Qasin, W. Chiang, Sanitary landfill leachate – generation control and treatment, Technomic Publishing 

Company,  Inc. Lancaster, USA, 1994. 

[14] S. Renou, J. Givaudan, S. Poulain, F. Dirassouyan, P. Moulin, Landfill leachate treatment: Review and 

opportunity, Journal of Hazardous materials, 150 (2008) 468-493. 

[15] J. Lema, R. Mendez, R. Blazquez, Characteristics of landfill leachates and alternatives for their treatment: a 

review, Water, Air, and Soil Pollution, 40 (1988) 223-250. 

[16] T.A. Kurniawan, W.-h. Lo, G.Y. Chan, Physico-chemical treatments for removal of recalcitrant contaminants 

from landfill leachate, Journal of Hazardous materials, 129 (2006) 80-100. 

[17] P. Kjeldsen, M.A. Barlaz, A.P. Rooker, A. Baun, A. Ledin, T.H. Christensen, Present and Long-Term 

Composition of MSW Landfill Leachate: A Review, Critical Reviews in Environmental Science and 

Technology, 32 (2002) 297-336. 

http://appsso.eurostat.ec.europa.eu/nui/show.do?dataset=env_wasmun&lang=en
http://eur-lex.europa.eu/legal-content/EN/TXT/PDF/?uri=CELEX:32008L0098&from=EN


Chapter 1 

41 

[18] M.T.L. Santos, Contribuição para o estudo da digestão anaeróbia de resíduos orgânicos, Dissertação de 

Doutoramento, Faculdade de Ciências e Tecnologia, Universidade Nova de Lisboa, 2010. 

[19] P.R. O’Leary, G. Tchobanoglous, Landfilling, in: G. Tchobanoglous, F. Kreith (Eds.) Handbook of Solid 

Waste Management, McGraw-Hill, 2002. 

[20] T.H. Christensen, P. Kjeldsen, P.L. Bjerg, D.L. Jensen, J.B. Christensen, A. Baun, H.-J. Albrechtsen, G. 

Heron, Biogeochemistry of landfill leachate plumes, Applied Geochemistry, 16 (2001) 659-718. 

[21] O. Primo, M.J. Rivero, I. Ortiz, Photo-Fenton process as an efficient alternative to the treatment of landfill 

leachates, Journal of Hazardous materials, 153 (2008) 834-842. 

[22] K.Y. Foo, B.H. Hameed, An overview of landfill leachate treatment via activated carbon adsorption process, 

Journal of Hazardous materials, 171 (2009) 54-60. 

[23] W. Li, Q. Zhou, T. Hua, Removal of organic matter from landfill leachate by advanced oxidation processes: 